R

e . - LAY S %
RS R O

. . v .
e —— e ——— — -

IU%QE

Jg
e..'*."‘- :




Models 3018G AND-3114G .~

’ ?;J :
- . Qry. " REF~ PART - ; S QTY."
DESCgIPTIQN - REQ. "NO.” - NO.:-~ .DESQRLPT}ON :V-\-"';BQQ.
. ) .‘~ R ot )# - ) . . } - » “'_l R v ' .
1~ 1747835 .  Seat(3114) (1)................. 5% 1. 38 ¢ 1186389~ Flange Lock Nut 1/4- 20...,...'..-..‘:_-12_
-1752915 - - Seat (3114) (2)........‘..1 ........ © i 39 1742493BDG Grille Cap_y.........euueuuii il 2
T“TT47834“*‘Seat (3018) (1) e nivnnnannnn, .e. o1. 740 e 1100069" Hex Hd. Screw 1/4-20x1....0 ... 2°
y . 1755949 - © 'Seat.(3018) (2}i..iiz.eiiieaass e 41 +1742494 "Grille (1) . 7o e PO I
T2 1135130‘; _ Rd, Hd. Sq. Neck screw 3/8-16x B 1755948BDG Grille (2) .. 5. .. ' / 1
S N 1 1/4(1) ......................... N 42 1743566 Side Cover Gurde () PP 24
3 1743434 . Seat Support Assembly (1) Vi e 1753912 '~ Side Cover Guide (2)...." ... . L. 4
.4 ' 1733960. _ Compress'yon Spring: (1)-donian -1 43 1756629 Pop Rivet 1/_8 X1/4.......00n.0 8
w5  "'1735125, -Nut & Washer Assernbly (1) ..... ".~ A 44 1743554BDG L.H. Side Cover.......‘. ..... S |
6 & 1107383 “Flat Washer. 3/8 ..... A S~ 17435538DG R.H. Side Cover.. 1.
7 1734269 - Knob.ix....l... '. R .ﬂ.". ceveas 02 45 1‘744965 Sealirig BIOCK. ..o\ iv it -2
. 8 1735265 Pivot Blogk: (1) . 2. 46" & 1115815 Phil. Hd. Machrne Screw #10—24x
+ 9 e 1107382 Flat Washer 5/16 (1)...... ... 0a. .2 o 5/B . i i 4
10 * 1100799 - . Hex Screw 5/16-18 x 1- 1/2 (1) T2 47 1727127 Rubber, Latch .......... 2
11 1750543 -  RearFender (1).i.......0p.vv.e, 12, 48 © 1727126 (ol T7 SRR S PR A 2
" 1756154BOW Rear:Fender (2)~:..:......0.....- 1. 49 e 1185985 Keps Nut #1&24- ............ 2.
12 1747663 Hood -Decal (1’) P 50 1744067 - _ Seahng Strip.. . i e 1
| . 1756038 -  Hood Decal (2) ......i..: 1 51 1751874 - Fender Decal (1) ;. f ..o ool O
13, 1747670 Hood Decal R.H. (1) S 1.7..152  1744051BOW Hood Assembly..;..' ...... e 10
, '$1756037 Hood Decal.R:H. (2) S 53 1744570 Service Instrument Decal(1)..... "1
14 . 1747671 ' Hood Decal LH (1), 1 1 .1755934  Service Instrument Decal (2)_,,_,,_ 1
.0 1756036 . .Hood’ Decal L H. (2). P 54 © 1747662 - Side Cover Decal. (1) el 20
15 1754863 R:H. Fender Decal (3114)(1)....’.‘ “1 55~9.1107381 - . Flat Washer1/4 ;... ....c.oy. 4
C LT 1754867 - R.H. Fender Decal(3018) (1) ... .. ‘3; 56 ., 1750686 .. Instrument Panel.......i..o0e. sl
. 1754624 .  R.H. Fender Decal(3018) (2)...... 1 - ' 57 - 1750669 Throt{ie Decal (1) .o oivnivnn.i’ 1
16 o | 1'754862 o tL. H. Fender Decal (3114) (1) { 1 .+ 1753413 Throttle Decal (2) .......... 1
1754866 L. H Fender Decal (3018) (1) 1 . 58, 1747144 + Cap (3114) ... [ -1
; 1756176 . . L. H Fender Decal (3018) (2)-..... 1 - 89 1750779 Ignition Switch Decal (1) ........ t
17 ~e: 1186391 . ‘FlangeNut 5/16-18..v...... 15 : - 1754521 Ignition Switch Decal - O
18, _'_-1756041 _~ Side Cover Decal L.H. (Q) i 4. 60 1750671 Choke Decal (1) ........... ' 1
o ©1756042 - ~ Side Cover.Decal R.H.(2) ... n.. 1. .~ . 1754604 Choke Decal (2) ...t 1
19 © 1756034 " Decal, Model (3114) (2)... ; o2 61 1754126 - Retainer (2)..........c....... e 20
. 1756035 Decal, Model (3018) (2) il 2 62 . 1742934 Angle Bracket Speed Nut ........ 4
20 .’ 1743987BOW Running Board Support S1 63. 1750532 * Nut, Self Thd ...l aeev. B '
. 21 1751805B0W R.H. Runmng Board..... ..., ot 64 175441SBDG Spacer Plate...'....:’ ........... L2
22 1751soseow L.H. Running Board .y 1 65 1754614 - Seal.............. s e 20
- 23 1742 R.H. FootPad .../ ivul vl inin., 1 66 1755779 1 Bearing{(2) .........iein.... e, 47
24 1742664 L:H. Foot Pad- (1) 1_ 67. .. 1185257 - - Retainirig Ring (2) v il 2.
- 1755729 . L.H.FootPad (2)...". Siee. 100 =68 1755622 ROG (2)..ivueierainnn. ORI
25 & 1186330 - Fl. Lock'Screw 5/16—18x 7/8..... 12- 69.  1755620STB. Support Assembly (@) ....... PETE B
26 1742666 = ' Center Foot Pad (1). ' 70 . | 1756466STB Pivot Bracket (2).....%....... . -1
o 1755944 - Center FootPad (2) . O 71 - 1736098 Carr. Bolt 5/16-18 x'5/8 (2) 2
27 - . 1750326 -, ' Instruction Decal (1) .......... ' ,.':_. o1 72 1755449 Ext. Sprlng [~ B, . 2
o 1755942 Instruction Decal (2)'.'.,..;.-.....’-': 1 73 . 1701055 Washer(2) ............. cetiel. 20
28 1750937 = -Operating Instrument Decal (1)/ 17 74 e 1188347 .  Fl:Screw 3/8-16 x 1 (2) el 2
29 1750873 - Quadrant..........i....000 1°5.775 1186393 "~ FI. Nut 3/8-16 (2)...!...... e 2
/30 o 1111599 ~ 'Hex Hd.Screw 1/4- 20x5/8 S 4 476 001754519 Decal, Fuel (2) .. e 1
.31 ¢ 1747836° Retalnlng Rlng....:,. . 6, 77" 4706782 Washer que (2) ............. 3.2
32 17424595DG Hinge Link ...l l0 ., w2 T8 1705793, “Washer, Nylon (2)........... ceee 2
.-83 1758587BDG Hinge Strap’ Assembly.....’._...’.... 2. .79 < 1754125 Shoulder Bolt.(2) ........... eees @
.34 1752914BDG Grille SupportAssembly..v....... 2 - =80 1756043 ©  LOGO(2)..iv. . sivenriennnisns 1,
35 o 1734308 'LockNut1/4-20.......,4.;;.. .5..07-800 " NI 1735223 . Spray Paint (White)
36 1742458BDG Hinge Link . 0. . ... ivsiiionei et 200 NI f1736796 Spra_y Paint (Dark Green)
37 © 1186309 - Flange Lock’ Screw 1/4—20x5/8 12 f, L S ' ‘
° Common Hardware Purchase Locally _ f (1) Serial Number 0100101 thru 0199999
- - : . . o (2) Serial Number 0200101 thru 0299999 3
i A» 4

1




'SUBURBAN TRACTOR

v"-FRAZ_lJI,E, "-:'.'FT'ANI") o o

" STEERING ASSEMBLY




K

Models 3018G AND 3114G

3 ) - T o-\rv. 'REF. . PART - . ki ' aQry. ¢
NO. NO. DESCRIPTION REQ. ' NO.  NO. DESCRIPTION REQ." -
1 1724491 Thd Form Screw 5/16-18x 3/4 ... 4 37 - 1730375 ShimWasher ................... )
.2 1747804 Steering. Wheel,(3018) ....... .. R | 1387 1747303 | FlangeBearing .............. e 1 i
» 7, 1727284 Steering Whes) (3114) :........ ... 1\ . 39 - 1750594 -Steering Support Assembly--'.-'.--:‘ 1
- 37 e 1185279 RollPin 1/4 x2-1/4.............. 14 40 1715301 Thrust Washer.............. vl 1
T4 1185632 Flange Bearing ........... ;. ,,,,, 1417 41 1750501 ~ Sector Gear Assembly. A
. 5. 1752363, " Steering Shaft Support (M..... PR | 42 1185386\ ". 'Flange Beanng e e, 2
BN o 1756608"— - . Steering Shaft Support (2)..... e 010 43 - 1113527- F(etamlng Ring............ ..o
,- 6 1186389 " Flange Nut 1/4-20..... SNURTUREE - B 7 174731SBDG Bracket ......... i0u.nn e 1
~ 7. e 1186309 " Flange Screw. 1/4-20x5/8 ....... 13 “\_ 45 1750581 Steefing Arm ~.................. 1 -
- 8 . 1758724BDG- Instr. Panel Supp.:.............. 1 \ 46 "e 1100049  : Hex Head Screw 3/8-16x2-1/4° 2. Lo
9 ' 1185456 UType Speed Nut 1/4- 20___;,',‘__‘ 4 \ 47 e 1733398 | = Hex Lock Nut 3/8- 16..;.’....‘..’..‘.’. 4
10 ;1742172 ~ Battery Support (1) ‘ 1| 4B e 1708755, Flat Washer3/8 .............0... - 4 ’
17560]38DG Battery Support (2): - “ 49 " 1110150 Lock Nut 3/8-24.:......... edean 2
S 11 1754179 . Push Link. ... oot B B 50 1716180 Ball Joint............. Weeeaaad L2 .
127 1736931,\ Handle Grip (1)..... St \51 e 1186247 -~ Jam Hex Nut 1/2-20. .. .. .*.....'.'___‘,',_,“2'
L 1753519 " Handie Grip (2) ... .i..." “-10 .52 . 1750499 - SteeringRod ......... 1.
13 1759450806 ‘Lift Lever. ASSY L.l _._'».. 1 53' 1185803 . . Grease Fitting ....... 1 -
14 * 1186330 Fi..Lock Screw. 5716—18x7/8 ..... 31 .7 54 1750811BDG Attachment Bracket ., ] 1 ‘
. 15 1750957 © - Lock Nut1/2-20..:% ...0....c..f. "2 5\5 o 1186345 ' Flange Hex Screw 3/8-16x 3/4...° 4  ~
16 175_0495_ Steenng Arm ..... . Cineeaeas o1 5§. e 1186393 . Flange Hex Nut 3/18-16 ......... 4 ;
1T _‘1_.8_0536;3,~= ‘Washer. ... ... L.at 1S BT 4110112 ) Lock HexNut5/8-11 ...........: 1. &0 '
18 © 1185427 . 'Retaining ng y “9 . 58\ " 1744453 Hex'Hd. Screw 5/8-11'x 2- 1/4 1!
19 -1.'_/_47_,'.‘1‘39 . Pm..._..—.- ..... B . 59\ 1750486 - L.H: Spindle Assy..-..,,,._ ....... o1
20 V175.1'f067'.. Shdmg Guide‘.: ol E 60'-\\‘ 1760490 ‘R.H. Spmdle Assy ............ BRI
21 . 1751089 * Lt Guide-.,. ... . el a 61—\ 1750341 Bushing ..”.......0..... e 4
22 's_ 1107385 Flat Washer 1/2 .. ............... “2, .62 |-1718086 .  ValveStem ..................... 2
23 e 1186391 °  Flange Lock Nut5/16-18 .......... ‘41 63 (1185976 - Grease FIting +.o.ooieniionin. .
24 o 1100350 © .Cltter Pin 18" 2 . 64 \1750924 .‘Wheel(lncl Ref. 61 &63) ........ .2
25 1751070 LiftRod ...} . flvieenininnn.s 1 17503547+ Tire 15x6.00:6 .............. e L2
. 26. - 1751715BDG Bracket .. J . {J....... ... ... ... 2. 1742133 " Flange Bearing .................
27 1752414 - Lift Shaft Assly . 1 1185388 Retain’ing Ring............ P
 EE 1754950 . - Lift Shaft Ass'y. (2)......... Lo 1701447 W.
.. o 28 1743430 Fender Support Ass'y (1) ........ 1 175\0494‘ .. Fro tAxIe Ass'y .
' 175494480G Fender Support Ass'y (2) ......... : 1_,."- 21750841  TieRod........
29 1749801BDG Rear/Panel Ass'y ...... e I ,174234380W Front Frame
30 . 1740984BDG Axlg Support..?..... SRR I 1744013 - Lift Decal (1)-
- 31 1185388 . Retalmng Ring...... e ° 2 1744444 Wheel Cap ..... E
32 174731SBDG Bracket «...oeeveeeininneneninas i1 11185830 Spectal Washer .
33 1177567- Retaining Ring..,.............. SRR 1747320 . CabteGuidé..............1. ...,
34  1751802. Rear Frame (1)........... e LA e 1100043 . HexScrew3/816x1 1/4 ...... 20 .
17558478DG Rear Frame (2)..%......0...... o 1862273 Pulley (1)..: ..l .2
35 4742934 . Angle Bracket Speed’'Nut..,..... 4 . . 1756177 - Pulley (2)....... e 20
36 '1751284 - Steering Shaft ........... / IO 78 _ 1747322 Spacer ............. e L2
) Common Hardware-Purchase Locally (Grade 5 where © . (1) Serial Number 0100101 thru 0199999 -
appllcable) . - (2) Serial Number 0200101 thru 0299999 -
i . ‘;E". R . . -
- X . - 2 s
-7 o _




3

SUBURBAN TRACTOR

" ENGINE ASSEMBLY




\ . « M - / . )
\s - Ll T - ‘ <
K . - . .. ¥ , ” ~
j . '-.$ e — -
e e .+ e s U o Madels 3018G AND.3114G.
" REF., PART - - - . " QTY. . REF. PART | - T\ ek
NO. NO. | DESCRIPTION = . REQ. NO. . NO. |/ ‘ -DESCRIPTIO'N ) \REQ. :
P = . N \ — : ' : ‘4"- ’< .‘\\ ) \.\-
1 \744390 " Fuel Tank Pad...‘..".'.....,.’...‘... 1~ 22 ."1745366 . CableHanger.. .......... ..... 3
2% 1747733 . Fuel Tank,GaugeQ) eiieaieee.s 1230 1743683 Street Elbow, 45° ............. Lo
oo 1756044 Fuel Gauge (2).............. Lt 24 . 1743685 , Pipe Nlpple...'.‘..;\ ..... Vet A .
3 17’(2753.7 - Fuel Tank (Incl.’ Hef 2) (1) ....... 1 .25 ¢ 1743/684 Elbow, 80° ....... devvoeens eeve. 1
4~ 1752795 Fuel Ling..... I 1 26 1744455 ' =Spec'|al Washer .. .‘i\ ............. S
45 ) 1759687 Hose Clamp ,~ ...... 2 2740 1100244 - Lock-Washer7/16......- ..... EPURNR
8- 1751477 Fuel Shut Off Vaive ......... ~v.. 1928 . 1754563BDG LIH.Heat Shield .............. DRI
7 .‘1738433 - Bushlhg R <10 28 1744454 Hex Screw 7/16-20 x R
¢ . 8 1736314 - Knob (1) w.il..ive.eva..ozii.o 2 7307 /1185986 Speed Nut #10-24 ............... 5.
. 1737118 RNob (2) ......vuiiens coile... 2.0 3181186389 . FI.Nut'1/4-20....... S el 2
"9 1743511 . Throttle Control (1) ....... civeen/ 10 032701186307 FI.Screw 1/4-20x3/8 L. ....... 4 .
- A’__1:7559_04 ~_ Throttle Control (2) ............ 4177 33-e 1111606 - .Screw, 5/16-18 x 2 .....l\ ........ -1 S
10 . .1743512- .  Choke Control (1)....:...... .-‘./,{,. 210734 e 1100799 Hex Hed. Screw 5/16—1‘8. x‘\g-1(2 S8, 4\/\"‘ ‘
i 1755903 . Choke Gontrgl (2)..........., .. 1+ 35 e 1748146 Sq.Key 1/4 x'1-1/2...... .} e 10
11 e 1115815 - " Phil. Hd. Screw#10—24x5/8 Foeer 8 6. 1747148 :Sheave..-....'.......;..,..\.\..-..._' 1 - ;
, M2 e 1185985 ‘Keps Nut #10-24 . .. - - 1755341 Electric Clutch.....v....... AR N :
13 175288280G ‘Heat Shueld...;_;..' ..... e 1 ' 1754787 ’ 'Clu_tc_hﬁetain,er e e 1 i
. .14° ;1727491 Fuel-Filter- ’,./_ , 7398 1100255  Flat Washer5/16..... e, C
o185 17645788DG Heat Shield........0... . .. e, 1 40 o 1110645 . LockWasher5/16.......... AR 1
16 *. 7' . . Engine, B&S 14 H.P. Model S 41 754612 - THM ...l S ERE
S0 40070744205 :........1 Feieiieen 17 42, 1754887 . ExhaustPipe ...........c.5..... AR e
.., - Engine, B&S 18 H,P."Madel - 43 1185712 Thd. Cut Screw 10-24 x 1/2 . 4.
S .-4227o7~1206......-.f.,..,.._..,..:.'..,' 1" .44 . ~1754564BDG R.H.HeatShiéld............ e 1 .
17 » 11862300 .. Hex Nut5/1618°................ 4 .~ 45 1756385 , ’EUEI Tank (Incl. Ref. 45) ........v V
18 o 1100242 ' LockWasher5/16.......%...u.i. 4 o Cor I T
.19 1732137 ‘Sealing Strip.......... e R e T L e
20.. ~1735531° . - "Wire Tie...... el R P R S £ S— SV — -
21, ,7"1747738 . J- Chp vvwes 2 (1) Serial Number 0100101 thru 0199999 ° , S S
i e " (2) Serial Number 0200107 thru 0299999 e - Y
* Order Parts from yourlocal Brrggs &Stratton engme ‘ S oo s .o S o
. Common Hardware Purchase“Lo ally (Grade5where , DUy , \
apphcable) : A o - / - :
, o 2 A -
| v . oy - 4\ "v— B :/"’/. . ’ o
/ . . ‘,J'/// ) s
; . .' {‘{/ .
N e K
t e, o * ~ .
\ .. . '.
o . , R =
s Ay . Y A
- \ N ~‘ -» [g‘l‘ B .‘ B .
. . 7.
v v '/’ , 4‘ -




f’/

s

S
7

URBAN TRACTOR

suB

USED ON
3 8OTH SIDES .

L
BRAK

AND CLUTCH ASSEMBLY . .-

hl




' ) ’J’
f ) : fodels 3018G AND 3114G
Co T ‘ e R .
K - _— [ AN , ! # :
) o hts " A . !}
. ~ } | 9 N N R
- " - T . <. I = !
.+ . REF. PART ; QTY REF. . PART. - QFY.
il . .NO. . 'NO. " DESCRIPTION REQ. . NO. NO.. DESCFIIPTION \ ° REQ.
-, 1. 71744269 " Knob (1) . 1 38 e 1733398 Lock Nut 3/8—16.......,7._'."._.._.'.'.. 3
s 11724231, . Knob (2)........ 1 39 1748491 “Pivot ... U Lo .
N 2 o 1107382 * FiatWasher5/16....5. 1 ;i 40 1751880 . ArmAssy ........... i b2 :
© 3. 1705092 Fiat Washer.........:........ .. 207 A2 . 1750542 . . Shift Lever AsS'y (1) ......."... R
S .47 1111609 °  Hex Hd. Screw 5/16-18 x:2: 3/4 4 U 1756047 Shift Lever-Ass'y (2) ........co. i1 .
5 e 1107383 FIatWasher3/8..-._.-.,.,.-.‘;...-,..' g " 43 1752523 ShiftRod ... .ovvvwen i 1 oW
.6 /1747186 " PushonCap............... ;- 44 . 1728908  -Compression Sprirg ......... DEDENS
-7 1747188 ,V-Belt (96.88) .., .1.. .45 1107386 . FlatWasher5/8 .. ............... 2
8- 1 1752798 .. ‘Belt Guide Rod 46, 1715538 ':'- Nylon Bushlng...‘.-.,..;: fhgs e 2
;9 1750297 . BeltGuide........, e 47 1751809 - - Torsion Spring.. ' SRR
10. . 1185596 . - SetScrew...... . ........ I o 48 . 1746941BDG ‘Id|er Arm Ass'y .. . 1
11 1743640-" : Transmission Sheave. e M . 491726660  "Idler ............ w1
12" ENAE '-5—Speed Transmtssnon Model 801  1.- - 50 :}725555 fBeItGunde..".....; ........ LB R
13 1104335.7 . Sq. Key 3/16 x 2 ‘ ... 2 51, ¢-1100049 Hex Hd Screw.3/8-16 x 2-1; )
14 ¢:1100255.  Fiat, Wasnersns....;'. ... .8 .. 52 *:1100243 ‘Lock Washer3}8....’_..: 1
15- o 1732499 *° . Lock NUt5/16-18 ...i.i......... _ 4 .83 7%1749764° Idler (1) AN 1
7716 ' 1742103BDG- Transmission Support ..... T A T 71756151 idler (2) ... : S
L 17 ¢ 1186330" Fl Lock Screw 5/15.13 X 7/8 ,,,,, .37, 64 1742054 .. Spacer....... e e 20
@ - 18 ¢ 1186391 . FINUt5A16:18 .70 ... .. ... .77 .55 1750352 Tire 20 x 8.00-10 o
‘ 19 e 1724491~ Thd. Form Screw.5/16- 18x3/4 2+ . 567 1718086 ~ Valve Stem ..[...... , , .o
20 1746943 - Brake Rod...;..:.....- .......... L _1-- 87 .0 1750851 Wheel Disc .. il Ll il
2%, 1751808 . ’ldler Support Ass'y . Y f, ' ..58'(- 1747998 ¢ " Washer3/4.... ..o il T
‘22 +71750526° - Torsion Spring.... .. ... weee.. 1. 2597 1185388 - Retaining Ring....c.c....l.... 20
,."23 ©1743606 "%, - Transmission Arm .:..0.5 01,0 1, 60 - 1728694  FootRest.........l........... LU !
24; ‘1107381 - _‘FlatWasher1/4...........‘...'.L. 1.+ 81 1751882 Brake Pedal Ass'y (1).......... L
S .25 . 1100241 - LCock Nut174.......:....00..0... A1 1756049 .Brake Pedal AsSSY(2)....... e 1 )
B - . 26°e 1111683 Hex Screw 1/4- 28x1/2....00.. § - . 62-e 1100350 " CotterPin1/8x1........0...0.. .3
. 27 01750846 Pin......0 il s . 1., 63 1714233 = “NylonBushing.........0...... . 4 e
28 .-1705093 - - Washer.......,..i e L..A/R- 64 ¢ 1110148 . JamNut5/16-24 ............... L "
29 1750539 . ShaftAssy.........i........: ..o 17%° 65" 1751063 - - ‘BrakeLock Rod...... i1 g-
30 e 1104436- . Woodruff Key'3/16x3/4...... L. 1" .66 ¢ 1100359 ° Cotter Pin 1/8 x5/8 I
L3177 1750299 Shift Arm Ass'y ..o, ....... LT 67. . 1746942 . ClutchRod ... i c......0 .0 1
32 . 1186244 . Lock'Nut5/1624 .>.............- 1 . 68 1893445 ~  Washer, Flat3/8 .0:..0.. . ... P
33 -+ 1752524 "7 Ball'Joint. .. ..., .. eviene.is 1769 91100086 - Screw Hex Hd 3/8° 16x 1-3/4 1
34 1120210 ~ RollPin 3/16 x 1.00 i3 70, 11747873 Wheel Cap . ..........7...: e o2
. 3571186389 = Fi Lock Nut 174- 20 4 . 71 1713783 ' Spacer..... O M
. 136 .- 1744320 . . BeltGuide.i..... . ...inieeiee.. o1 72 [ 1749904. ‘EyeBolt.......... ............ 1 R
37‘ 1743985 . BeltGuide:....... el 2 73 . -1177567 . Rétaining Ring (2)" ... ....... ... “ .
: : Ao 074 1720482- Ext.Spring (2) ................ R
o Common Hardware Purchase Locally (Grade 5 where '75 “ - 175558450(3 Interlock Bracket (2) ............ 1
apphcable) . . L :
(1) ‘Serial Number 0100101 thru 0199999 '
K - (2) Serial Number 0200101 thru 0299999
5 ' ) : 4
, . ‘ ""AJ :
Y
P .
B / N -




SUBURBAN TRACTOR

. \. :I S ~..'.‘.‘.,..\.1,JJ
P A

!
gl

L

4

S

- (RED)-To
T _FUEL' SQLENOID" ‘ )

e




11LH SiDE
a:snu sme

e Cpmmon HardwarewPurchase Locally

. REF P}RT ' : ;,_:.,:' F o \ . QTy. -
No NO- DESCRIPTION. CN DESCRIPTION ... - REQ.
-*.'13‘ 17374544",'—'-5 - Wedr: Stnp (1), 251752134 Console Wire Harness..‘..«.'. U I
4271722732 .+ - Battery Cable (Pos.).(1) 26 ,;_‘,.-,1747-738‘--.' J<Clip .o PR 73
' 1755074] - Battery Cable (Pgs.) (2 .'27-'0.1100089 - Hex Screw’ 1/4-20x 2-1/2 (1) w1
3 * 1186389 . - * Flange Lock’ Nut1/4—20“’ ; "'128,_',"_'-1735265 ‘Pivot Block (1) .. .. 1
ROr- R 1744021BDG Light Support 3 R 1- S 1733576 . . Switch Seal (1) ..... F R I
) *"17264357 ‘Headlight. . . ‘,:."1;'_,30',:, ~.1752135 - 'lnterlock Harness(1) ST I
76 1744489 - '_DnodeAssfy 1) PnE 1756076 " -“interlock Harness (2)..-~.'.-.'.-..-.~;'. -1
; 1755616, ¢ Diode Ass'y. (2). S4Bt 1750976 PTO Switch (1) i
- 71742658 ‘Switch (1) 3 .. 1754608 ¢ . PTO Switch (2) .
8% 735531 ,-w|re*r.e...".. 47327 11751496 - Light Switeh (1) ,
-8 1 1744386'-_' .- Battery’ Cable (Neg,): {1 1 o - 1754856 - - Light Smtch (2)
~-.+1756@75 . - Battery Cable (Neg)(z) . S ‘-=]'17A_54_2‘5o - Ignition- SWnch 3
¢ 10 . "1752516 -7 Lénse (1) ......1.... JRRFE SR T34 :17539§6‘-' ~_ Ignition Key .- .....
- ".11559,_1,0‘: SLense (2) .ioi iy e, . .85 1752136,  Harness, Engme ivaees it 1
411001748718 'HourMeter(sow),...- ..... - 36 1739631 .. Cover(1) el
12 1744580 . Seal Strip (1) el s 1 sl ,'1_755802'.. Cover Iy
13. ¢ 1107381 Flat Washer 1/4 . £ 27T 37 17515720 S Bulb......Loc T
.14 1734398 - . Hex Lock Nut' 1/4-20: .4 7 . 381186020 Thd Cut Screw 6-32x3/8..... .. 1
15 - 71742173 . J-Bolt, Short-(1) 12 0703901743516 Replacemept Fuse, 30A -, U |
.- 1752586 -~ . J-Bolt; Long (2) ol s i 20 40 "+ 1752808 . ‘Grommet...:....,. Fewieereeenen. ]
Y. 1671115815, - Phil. Hd. Screw #10—24x5/8 . v4 . 41 1752132 - 'Voltage:Sensor (3018)...1.-».“...._. 1
: 17. e, 1185985 = Nut #10-;4 G A 42 e 1100241 .:- Lock Washer 1/4 @i 2
- 18 1751498 | . Battery: g PN L 43 . 1755487 - Grommet (2)..... U
U 1752840 ¢ . Battery (25 .. .. ies il R 44 1734904 1 Grommet (2)......... 0. 10
19 1752137 Solenoid .. .ie.iiiaee. i S .46 1751328 . Switch ...l PR DU
20. " 1750963  Screw 6-32x1/2; e 47 1755349 . Screw 1/4-20x.1/2 ...,.......... 2
L1 1744022 "Retamer..,_.:....-...~._.;.__.,._'.i.'... 48 1756630  RubberPad (2) .............. s
22 1186230 - Hex Nut 5/16-18 e . '49. * 1186229 ‘Hex Nut 1/4-20(2) ......... e, 2
.23 1748014 - ' Grommet.ii: .. Lo k2% . 507 e 1111589 Hex Screw 1/4-20 X 5/8 (2).....z 2
",.24 ., 1722081 " StarterCable S Tiiesi .. 1. 81 . 1752506 0 Switeh ...t e 1

(1) Senal\umber 0100101 thru 0199999

(2) Serial Number 0200101 thru 0299999

A12

N




o

E
. -

~ WIRING DIAGR

AM

. - 1756075 or

J 1744386

1. Electric Clutch

. 2 Englne e

", 3. LightSwitch™ .

" 4, . Accessory Plug
5. StarterLight - .

" 6 ‘Baftery -

- | 7. Headlights -

. '8 Battery Light.

“F.°, 9. Drake Switch . -~ . -

|- 10. Fuse3oA . '

1. Ok’(p\lpltage’ Sensor

12. PTO.Light

14. Diode Assembly

15, Ignition Switgh

16. Hour Meler (Opl. 3114)
17.. PTO'Switch ~
18." Solenold

" 13. SeatIntgriock Swl{ch S

& '_
A : ~.| | 1752138: WBL
Lo IS R I § _»’¥;’1'752134-. o
A L = 11 175218500 |
. ‘:,.\f"‘._ ST e 1756076
e IS I ¥~ 1752134
L — : .18L '

. WIRE COLOR CODE

. ’ . . .
. . . o : . )
v - i . . B [ » .
) 3 . . . . . . . . . -
. - z - - . .

‘R-RED -~

. B-BLACK
W-WHITE
0-ORANGE
Y-YELLOW
P-PURPLE
"BL-BLUE -

. R/W—RED/WHITE '

Y/B-YELLOW/BLACK
R/B-RED/BLACK’
W/BL-WHITE/BLUE
_R/Y-~RED/YELLOW: -
"BR-BROWN '

1 L.nsm VIEW OF DRIVE -

u:_

DAIVE GFF  DRIVE ON

OFF . CAUN START"

-ATTACHMENT SWITCH

\_ .- REAR VIEW OF IGNITION SWITCH- " - '

A3




* SUBURBAN TRACTOR




Mo'dels..301'BG"AND'3"l14G_ o

' ORDER ALL PEERLESS PARTS FROM YOUR NEAREST
POWER PRODUCTS TECUMSEH ENGINE DEALER

" REF." -

PART

'REF.

-

e K PART . S
NO.: . NO. “ . -~ DESCRIPTION NO. . NO.. DESCRIPTION
1 .770071A Transaxle Case ' R - © 38 780113 : - Flat Washer
2 778136 Spur Gear (15 Teethy = . -39 780119 _Ball Bearing

L2A 778145 Spur Gear (12 Teeth) . 41 788051 Square Cut Ring

- 3 778126A Spur Gear {20 Teeth) : o “42 788057. - -Square CutRing
"4 778127A Spur Gear (25 Teeth) . N .48 780112 Neéedle Bearing

5 . 778163 - ‘Spur Gear (31 Teeth) . ‘ L 44 780114 - Flat Washer
6 778162 - ‘Spur Gear (19 Teeth) =~ . - 46 ' 788053 ° Square CutRing

7 778123A Spur Gear (25 Teeth) - : L 47 - 772082 .Transaxle:Cover - T
8 778124A  Spur Gear (30 Teeth) .. . 4#4~48 784290 . Shift Rod & Fork Assembly
-9 . 778122A.. Spur Gear (22 Teeth) - - . 49 776226  :input Shaft '

10 778128A  Spur Gear (28 Teeth) - S -+ 50 . --776183A ' Brake Shaft .

1 778146A  Spur Gear (37 Teeth) - L 51 790007 .--Brake Pad Plate . -

12 778154  Bevel Gear (42 Teeth) ~ - 52~ 790006 - . “Brake Pad X 2
13 784266  Shift Collar o ~ . 93. 786026 . Dowel Pin. -
14 786060  Sprocket (14 Teseth) oo 5407 792075 Locknut 5/16-24

-15 . .786061 Sprocket (10 Teeth) C . 557 792076 Flat Washer
16 776204  CounterShaft . " - 56- - ' 790031 Brake Lever - '

17 778153 Input Bevel Pinion . o a0 5T . 792073~ - Hex Hd. Thread Formmg Screw, 1/4-20 X
18 786074 Spacer AR EPR ' 1-1/4 . . ‘
19 = 778138  OutputPinion : - 5§ 700025 . Brake Pad Holder :

20 778139 - Output Gear: : E . 89 778053A Ditferential Gear Assembly (lncl 1 of No
21 790003 Brake Disk ) ST : o e 60) . ‘ .

T 22 792089A :Key : e ' - .60 780064 ' - Bushing
25 ' 788040  Retaining Ring . i 60A 780120 . -Bushi'ng.'

26 ' 780105A . Flanged Bushing s . 61 778166 -Bevel Gear
27 780118A ' .Flanged Bushing . 62, 778131 -Bevel Pinion-
28 786062A . ‘Roller.Chain (No. 41 Cham 22 Llnks) 83 . 786034 Drive Pin.

.29. .'780072 *. Thrust Washer ~ . 64 780065 Thrust Washer oo )

30 780122 - Needle Be_anng e - 65 792018 Retaining Ring - - %

3 792077 - Steel Ball - _ : 66 792040.  Roll Pin LT

132 780109 - Thrust Washer o e .67 780001 - . Thrust Washer . '

.33 792078  .-Set Screw 3/8-16 x 3/8 L " .68 . 774670 Axle (15-1/8" Lang)

- 34 792079  Spring ' : 69 ' 774669  Axle (13-3/16" Long) - R

357, 792073 Hex Hd. Thread Formmg Screw 1/4 20x,. .70 = 792035-° Retaining Ring.

. 1-1/4 _ i R ;71 ' 4.-',792074 ‘Hex Hd. Plug 9/16—18Thread
.36 - 780108 Thrust Washer - Y < B ?86086 ‘Bracket

. 37 . 780121  BallBearing - N ;74 < 788069 Seal Square Cut - .

S, -
3




